

XHTONG[®] WEIFANG XINHUITONG METAL WORK CO., LTD.

Address: Cross Section of Yuqing Street and Tengfei Road, Weicheng District,
Weifang Ciy, China 261057

MILL TEST REPORT

DATE: September 9, 2020

DESCRIPTION OF GOODS: DUCTILE IRON GROOVED FITTINGS

CHEMICAL PROPERTIES					PHYSICAL PROPERTIES	
C	Si	Mn	P	S	TENSILE STRENGTH	ELONGATION
3.2-3.9%	2.5-3.3%	≤0.4%	≤0.06%	≤0.025%	450Mpa	≥12%

100% AIR PRESSURE TESTED AT RATE 0.3MPA

MATERIAL: ASTM A536 G65-45-12

WE HEREBY CERTIFY THAT THE ABOVE MENTIONED GOODS HAS BEEN

TESTED IN ACCORDANCE WITH THE SPECIFICATIONS OF STANDARD AND

THAT TESTING REPORT IS TRUE AND CORRECT.

Authorized Signature